
1  BOX ASSY REF. NO. PART NO. PART NAME

1 4UB1-63100-00 Cargo Box Assy

2 4UB1-63180-00 Box Cover,Front

3 GB/T 5789 M8×45 Bolt M8×45 (GB/T 5789)

4 GB/T 6187.1 M8  Nut M8 (GB/T 6187.1)

5 4UB1-63170-00 Box Cover,Right

6 4UB1-63120-00 Box Cover,Floor

7 4UB1-63160-00 Box Cover,Left

8 4UB1-63140-00 Box Cover,Rear

9 GB/T 6187.1 M6 Nut M6 (GB/T 6187.1)

10 4UB1-60113-00 Rubber Ring

11 4UB1-45503-00 Parking Handle Axis

12 4UB1-63036-00 Box Cable

13 4UB1-63001-00 Pin Axle

14 GB/T 623 4×75 B Pin 4×75

15 4UB1-63020-00 Damper

16 GB/T91 2.5×50 B Pin 2.5×50

17 4UB1-63010-00 Rubber Stopper

18 GB/T 6173 M8 Nut M8 (GB/T 6173)

19 GB/T 5789 M8×20 Bolt M8×20 (GB/T 5789)

20 4UB1-63106-00 Holder,Latch

21 GB/T 5789 M6×16 Bolt M6×16 (GB/T 5789)

22 4UB1-63150-20 Latch ASSY

23 4UB1-63107-30 Latch Rubber Sleeve

24 4UB1-63105-00 Spring

25 4UB1-63026-00 Hook Plate

26 4UB1-74409-10 Reflecting Film(Red)

27 4UB1-63037-0001 Plastic Sleeve

28 GB/T 5789 M6×35 Bolt M6×35 (GB/T 5789)

29 4UB1-63030-00 Holder Stick ASSY

30 4UB1-63002-00 Cushion rubber

31 4UB1-63192-00 Handrail

32 4UB1-63038-00 Hook

33 4UB1-76876-00 Plug 50*25

34 4UB1-76877-00 Plug 25*25

35 4UB1-63281-00 Tail light Bracket 

36 4UB1-80140-10 LED Tail Light,R(Driver Side)

37 4UB1-80150-10 LED Tail Light,R(Passenger Side)

38 4UB1-63381-00 Reverse Camera Bracket

39 4UB1-86901-00 Reverse Camera

40 GB/T 5789 M6×12 Bolt M6×12 (GB/T 5789)

41 GB/T 6175 M4 Nut M4

42 GB/T 818 M3×12 Bolt M3×12 (GB/T818)

43 GB/T 6175 M3 Nut M3

2 Shrot Roof REF. NO. PART NO. PART NAME

货箱总成

短顶棚

24-2
 BOX ASSY 
货箱总成



1 4UB1-70601-00 Short Roof

2 GB/T 16674.1 M8×25 Bolt M8×25 (GB/T 16674.1)

3 4UB1-78103-00 Bush, Roof

4 4UB1-77602-00 Rubber, Roof

5 GB/T 6187.1 M8 Nut M8 (GB/T 6187.1)

3  Rear Tow Hitch Assy REF. No. PART No. PART NAME

1 4UB1-59600-00 Rear Towing Frame

2 GB/T 5789 M12×1.25×85 Bolt M12×1.25×85 (GB/T 5789)

3 GB/T 6187.1 M12 Nut M12 ×1.25(GB/T 6187.1)

4 4UB1-59101-00 Ball Head

5 4UB1-59102-00 Fixed pin

6 4UB1-59105-00 R Pin

7 4UB1-59104-00 Nut

8 GB/T93 26mm Spring Washer

9 4UB1-59103-00 Tow bar

10 4UB1-59100-00 Tow Hitch Assy

4 挡泥板 REF. NO. PART NO. PART NAME

1 4UB1-71171-00 Front Fender，L

2 4UB1-71181-00 Front Fender，R

3 GB/T 973 M6×16 Screw M6×16 (GB/T 973)

4 4UB1-71291-00  Rear Fender, R (Box version only)

5 4UB1-71271-00 Rear Fender, L (Box version only)

6 GB/T 973 M6×16 Screw M6×16 (GB/T 973)

7 Q397A ST4.2 Spring Nut ST4.2 (Q397A)

8 GB/T 845 ST4.2×13 SCREW ST4.2×13 (GB/T 845)

后拖挂总成

FENDER


